EALE Parts Information:

Bench Grinder @150mm 150W/230V
Model No: BG150CX.V3

3 4 567 8 9 11 12 13 14 15 16 18 19 20 21 2223
% £

Gy
D
©

29 46
e B
N
42 43 44 ’
28 2726 25
41 40 39 37 36 3538 34 33 32 31 30
NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.
Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR
Page 10of 2

Ig 01284757500 | dgy 01284703534 | Y sales@sealey.couk | www.sealey.co.uk

BG150CXV3 Issue 5 12/04/17




EALE

Parts Information:
Bench Grinder @150mm 150W/230V

Model No: BG150CX.V3

Item | Part No. Description Item | Part No. Description
1 | NBGI50/GWC GRINDING STONE 150 x 16mm 12.7 BORE A36Q 26 | SWM5S SPRING WASHER M5 ZINC (SINGLE)
COARSE 27 | FWM6s FLAT WASHER M6 (SINGLE)
2 | MSP510.S MACHINE SCREW PAN HEAD PHILLIPS 28 | BGI50CXV328N | WORK HANDLE
M5X10mm (SINGLE)
29 | SWM5S SPRING WASHER M5 ZINC (SINGLE)
3 | BGI50CXV3-03 | PHILLIPS BOLT M5X35
30 | BGI50CXV3.30N | PAN HEAD SCREW Md4x8
4 | BGI50CXV3.04N | EYESHIELD BRACKET
31 | BGI50CXV33IN | SWITCH
5 | FWM5S FLAT WASHER M5 SINGLE
32 | BGI50CXV3.32N | TOOTH WASHER
6 | SWM5S SPRING WASHER M5 ZINC (SINGLE)
33 | BGI50CXV3.33N | TERMINAL CLIP
7 | sNss STEEL NUT M5 ZINC DIN934 (SINGLE)
34 | BGI50CXV3.34N | PAN HEAD SCREW Md4x8
8 | BGI50CXV3-08 | EYESHIELD
35 | BGI50CXV3.35N | RUBBER FOOT
9 | B/6002ZZ BEARING 600227
36 | BGI50CXV3.36N | BASE PLATE
10 | BGI50CXV310N | BASE
37 | MSP5145S MACHINE SCREW PAN HEAD PHILLIPS
11 | BGI50CXV31IN | ROTOR M5X14mm (SINGLE)
12| BGIS0CXV312N | STATOR 38 | swmas SPRING WASHER M4 ZINC (SINGLE)
13 | BG150CXV3-13 NAMEPLATE 39 | BGI50CXV3.39N | CAPACITOR (2.5uf) 450v50/60HZ CBB60
14 | BG150CXV3-14 MIDDLE RING 40 | BGI50CXV3-40 | PHILLIPS BOLT M5X5
15 | BGI50CXV3-15 END CASING 21 | Ba1B0CKV3-41 CABLE
16 | BGI50CXV3-16 RIGHT INNER GUARD 22 | Basocxv342 | LEFT INNER GUARD
-~ | BGISOCXV316A | RING GUARD 43 | SN12S STEEL NUT M12 ZINC DIN934 (SINGLE)
17| BGI50CXV317N | FIXING PLATE 44 | BGI50CXV3-44 | LEFT OUTER GUARD
18 | BGISOCXV3-18 | WHEEL FLANGE 45 | BGIS0CXV3-45 | TOOL REST, LEFT SIDE
19 | BGT150CXV3-19 NAMEPLATE FOR WHEEL 46 | MSP545.S MACHINE SCREW PAN HEAD PHILLIPS
20 | NBGI50/GWF GRINDING WHEEL 150x16mm 12.7mm BORE M5X45mm (SINGLE)
AGOP 'FINE' 47 | BGI50CXV3-47 | CABLE ADAPTOR
21 | BG150CXV3-21 NUT LEFT HAND THREAD 48 | BGI50CXV3-48N | PHILLIPS BOLT M5X20
22 | BGI50CXV3-22 | RIGHT OUTER GUARD 29 | Ba150CXV3-29N | CABLE cLIP
23 | MSP5453 MACHINE SCREW PAN HEAD PHILLIPS — | BG150CXV3-LG | LEFT WHEEL GUARD COMPLETE (not shown)
M5X45mm (SINGLE)
— | BGI50CXV3-RG | RIGHT WHEEL GUARD COMPLETE
24 | BGI50CXV3-24 | SCREW (not shown)
25 | BGI50CXV3.25N | TOOL REST, RIGHT SIDE

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | |ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page 2 of 2

BG150CX.V3 Issue 5 12/04/17



